NNavd!

=
=0
S (

»—#’”

,I'~

CABMATE © 2483-A000 PARTS LIST

ITEM # PART # PART DESCRIPTION QTY.
1 1102-0022 Spring-Air 2
2 1201-1043 Shock Absorber 2
3 1350-0107 Assembly-Height Control Valve 1
4 1302-5495 Elbow, 1/4tb, 1/8m-NPT, Push-In Swiv Dot 2
5 1302-5498 Branch Tee, 1/4 Tb 1/4 Ptc, Push-In Dot 1
6 1302-5499 Elbow, 1/4 Tb 1/4 Ptc, Push-In Dot 1
7 1302-0090 .25 Airline 1.5 FT.
8 1401-0814 1/4 X 1 3/4 UNC Hex Cap Screw (Grade 5) 2
9 1401-1008 5/16 X 1 UNC Hex Cap Screw (Grade 5) 1
10 1401-1205 3/8 X 5/8 UNC Hex Cap Screw (Grade 5) 2
11 1403-1428 7/16 X 3 1/2 UNF Hex Cap Screw (Grade 5) 2
12 1403-1432 7/16 X 4 UNF Hex Cap Screw (Grade 5) 2
13 1404-1630 1/2 X 3 3/4 UNF Hex Cap Screw (Grade 8) 2
14 1415-1208 3/8 X 1 UNC Sitd Fthd Csk Mach Scr 2
15 1476-0800 1/4 UNC Hex Center Lock Nut (Grade B) 2
16 1476-1000 5/16 UNC Hex Center Lock Nut (Grade B) 1
17 1477-1400 7/16 UNF Hex Center Lock Nut (Grade B) 4
18 1477-1601 1/2 UNF Hex Top Lock Nut (Grade C) 2
19 1485-1200 3/8 Lock Washer 2
20 1500-0071 Bumper-Jounce, 1.25 1
21 1500-0241 Linkage-Valve, Height Control (3.38) 1
22 1500-0435 .25 Corrugated Loom 1.3 FT.
23 2483-1000 Bracket-Mount, Cab 1
24 2483-1001 Bracket-Mount, Crossmember 1
25 2993-2008 Lateral Control Rod 1
26 2991-0026 Kit-Pivot Ball 2




